Page 647 - LMS_Catalog_65
P. 647

 ENGINES
635
Rear Mounted
Fresh Water Cooling Components
Front Mounted
Fresh Water Cooling Components
Crusader TB5.7L/MP5.7L
   Item
1 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24
25 26 27 28 29
30 31 32 33 34 35 36 37 38
Part No.
98619 98587 10335 127951 22164 98201 98202 98203 98204 20868 98206 98205 22829 98455 98454 90368100 90368175 93300000 98207 23527 90205075 93200000 92200000 7170480 23083
98249 444705 90305125 93300000 96105
98249 444705 7140280 90305125 93300000 96105 98493 RS2179 RS1078
Description
Heat Exchanger Assembly w/cap (MPI Only) Heat Exchanger Assembly (TBI Only)
Zinc, sacrificial
Plug, drain (1/4")
End Cap Kit
Cap, coolant pressure (7 lb) Thermostat Housing
Thermostat (170°)
Hose, thermostat housing attaching Clamp, thermostat housing (#36) Isolator, top
Isolator, bottom
Clamp, exchanger mounting Support, exchanger (Starboard) Support, exchanger (Port)
Bolt, support attaching (2")
Bolt, support attaching (2-1/2") Lockwasher, attaching bolt
Bottle, coolant overflow
Cap, overflow tank
Bolt, bottle mounting (3/4") Lockwasher, mounting bolt
Washer, mounting bolt
Clamp, overflow tube
Tube, overflow 48"
MPI ENGINES
Housing, fresh water distribution Plug, vent
Bolt, riser attaching (1-1/4") Lockwasher, attaching bolt
Gasket, housing to intake
TBI ENGINES
Fill Riser, fresh water
Plug, pipe
Fitting, water bypass hose
Bolt, riser attaching (1-1/4") Lockwasher, attaching bolt
Gasket, fill riser
Wire, grounding
Lockwasher, ground stud
Nut, ground wire stud
Item
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 22 23 24 25 26 27 28 28 29 30 31
Part No.
98646 10335 129951 98201 22164 97851 98203 98204 20868 98206 98205 22829 98647 90305075 93300000 98207 23527 23083 7170480 97851 127950 90305175 90305350 93300000 96105 98069 30177 444705 80948 23555 98493 RS2179 RS1078
Description
Heat Exchanger Assembly Zinc, sacrificial
Plug, drain (1/4")
Cap, exchanger pressure (7 lb) End Cap Kit (exchanger) Thermostat Housing Thermostat (170°)
Hose, thermostat housing attaching Clamp, thermostat housing (#36) Isolator, top
Isolator, bottom
Clamp, exchanger mounting Bracket, exchanger mounting Bolt, support attaching (3/4") Lockwasher, attaching bolt Bottle, coolant overflow
Cap, coolant fill
Tube, overflow [48"]
Clamp, overflow tube
Housing, water distribution
Plug, vent (1/8")
Bolt, riser attaching (1-3/4") W/O Spacer Bolt, riser attaching (3-1/2") W/Spacer Lockwasher, attaching bolt
Gasket, housing to intake
Spacer, water distribution housing (TBI Only) Fitting, water bypass
Plug, housing
Fitting, 90" water pump bypass (MPI Only) Fitting, water pump bypass (TBI Only)
Wire, ground (heat exchanger)
Lockwasher, attaching nut
Nut, attaching
    CRUSADER




























   645   646   647   648   649